
 23

Body Assembly (JWBS-14CS/OS Band Saw) 

Index No. Part No. Description Size Qty 
1 .............. 150100AW ..............Upper Arm Frame ............................................................................... 1 
2 .............. 150037W ................Table ................................................................................................. 1 
3 .............. 100038....................Table Pin............................................................................................ 1 
4 .............. 708719....................Guide Block........................................................................................ 4 
5 .............. 150005A .................Upper Support Bracket Post ................................................................ 1 
6 .............. 150006A .................Support Bracket .................................................................................. 2 
7 .............. 150007A .................Guide Post ......................................................................................... 1 
8 .............. TS-1490021 ............Hex Cap Screw ................................................M8x16........................ 2 
9 .............. WF083030 ..............Flat Washer......................................................M8 ............................. 1 
10 ............ 150010A .................Nut .................................................................................................... 4 
11 ............ 990708....................Screw ..............................................................M8x40........................ 2 
12 ............ TS-1482031 ............Hex Cap Screw ................................................M6x16........................ 1 
13 ............ 150013A .................Thumb Screw ...................................................M6x16........................ 3 
14 ............ 150014A .................Thumb Screw  ..................................................M6x12........................ 5 
15 ............ 150015A .................Upper Spacing Sleeve ........................................................................ 2 
16 ............ BB-6200ZZ ..............Ball Bearing........................................................................................ 2 
17 ............ 990908....................Pan Head Screw* .............................................M6x8 ......................... 2 
18 ............ 100002A .................Upper Wheel Blade Guard .................................................................. 1 
19 ............ TS-148201 ..............Hex Cap Screw ................................................M6X10 ....................... 2 
20 ............ TS-1550041 ............Washer ............................................................M6 ............................. 4 
21 ............ 990651....................Lock Knob ........................................................M10x30 ...................... 1 
22 ............ 199037....................Table Insert ........................................................................................ 1 
23 ............ 992311....................Spring Pin .......................................................................................... 1 
25 ............ TS-1482041 ............Phillips Pan Head Machine Screw......................M6x20........................ 2 
26 ............ 150024....................Catch Knob ........................................................................................ 2 
27 ............ TS-1551061 ............Lock Washer* ...................................................M8 ....................... 2(2)* 
28 ............ 150028W ................Inner Wheel Cover .............................................................................. 1 
29 ............ 155029W ................Outer Wheel Cover ............................................................................. 1 
30 ............ 100031....................Pin ..................................................................................................... 4 
31 ............ 990180....................Hex Head Bolt ..................................................M16x55 ...................... 1 
32 ............ WF-164030 .............Washer ............................................................M16 ........................... 2 
33 ............ TS-1540101 ............Hex Nut............................................................M16 ........................... 1 
34 ............ 100188....................Base .................................................................................................. 1 
35 ............ 110045....................Trunnion Support Bracket.................................................................... 1 
36 ............ 100042....................Trunnion ............................................................................................ 2 
37 ............ 100051....................Scale ................................................................................................. 1 
38 ............ 100041....................Trunnion Clamp Shoe ......................................................................... 2 
39 ............ TS-1491081 ............Hex Cap Screw ................................................M10x50 ...................... 2 
40 ............ TS-1482021 ............Hex Cap Screw ................................................M6x12........................ 6 
41 ............ 110049....................Pointer ............................................................................................... 1 
42 ............ 990821....................Pan Head Screw...............................................M5x6 ......................... 5 
43 ............ TS-1490151 ............Hex Cap Screw* ...............................................M8x80........................ 1 
44 ............ TS-1540061 ............Hex Nut* ..........................................................M8 ............................. 1 
45 ............ TS-1490051 ............Hex Cap Screw* ...............................................M8X30 ....................... 2 
46 ............ 990554....................Lock Knob ........................................................ ................................. 2 
47 ............ TS-152303 ..............Set Screw ........................................................M6x10........................ 1 
48 ............ 100063....................Belt Pulley .......................................................................................... 1 
49 ............ 992547....................Retaining Ring .................................................................................... 1 
50 ............ 110065....................Lower Wheel Shaft ............................................................................. 1 
51 ............ 992009....................Key ..................................................................5x5x20 ....................... 2 
52 ............ BB-6204RS .............Ball Bearing......................................................6204RS...................... 2 
53 ............ 990293....................Hex Head Bolt (Left Thread) ..............................M8x25........................ 1 
54 ............ 150054....................Hex Head Bolt .................................................................................... 2 
55 ............ 150055....................Lower Support Bracket Post ................................................................ 1 
56 ............ 150056....................Switch Backing Plate .......................................................................... 1 
57 ............ 523028....................Switch Box ......................................................................................... 1 
58 ............ 994542....................Switch ................................................................................................ 1 



 24

Body Assembly (JWBS-14CS/OS Band Saw) 

Index No. Part No. Description Size Qty  
59 ............ 995001....................Power Cord (Switch To Motor) ............................................................. 1 
60 ............ 995002....................Power Cord (Switch To Power Soure) .................................................. 1 
61 ............ 990814....................Self Tapping Screw ...........................................M3.5x19 ..................... 2 
62 ............ TS-1550021 ............Flat Washer......................................................M4 ............................. 2 
63 ............ TS-1533042 ............Phillips Pan Head Machine Screw......................M5x12........................ 6 
64 ............ 523024....................Wire Clip ............................................................................................ 1 
65 ............ TS-1533032 ............Phillips Pan Head Machine Screw......................M5x10........................ 4 
66 ............ 150066....................Stud ................................................................................................... 2 
67 ............ 150902....................Lower Hinge ....................................................................................... 1 
68 ............ WF051210 ..............Washer ............................................................M5 ............................. 2 
69 ............ 150069N .................Lower Wheel Guard ............................................................................ 1 
70 ............ 198672....................Lower Wheel ...................................................................................... 1 
71 ............ 100025A  ................Wheel Protector .................................................................................. 2 
72 ............ 198242....................Upper Wheel ...................................................................................... 1 
73 ............ 992522....................Retaining Ring ..................................................R35 ........................... 2 
74 ............ BB-6202ZZ ..............Ball Bearing......................................................6202ZZ ...................... 2 
75 ............ TS-1540083 ............Hex Nut............................................................M12 ........................... 1 
76 ............  ...............................Saw Blade (Local Purchase)................................................................ 1 
77 ............ 990804....................Self Tapping Screw ...........................................M4x8 ....................... 16 
78 ............ 150901....................Upper Hinge ....................................................................................... 1 
79 ............ 150079....................Catch ................................................................................................. 2 
80 ............ 150080....................Clip .................................................................................................... 2 
81 ............ 150081....................Bracket .............................................................................................. 2 
82 ............ 110070....................Blade Guard ....................................................................................... 1 
83 ............ 990811....................Self Tapping Screw ...........................................M3.5x12 ..................... 2 
................ 100016ACP .............Sliding Bracket Assy (includes items 84 thru 93, and 104) ..................... 1 
84 ............ 100016A .................Sliding Bracket ................................................................................... 1 
85 ............ 100019....................Shaft Hinge ........................................................................................ 1 
86 ............ 150086....................Upper Wheel Shaft ............................................................................. 1 
87 ............ 100021....................Steel Pin ............................................................................................ 2 
88 ............ 992314....................Spring Pin .......................................................................................... 1 
89 ............ 100015A .................Coil Spring ......................................................................................... 1 
90 ............ 150090....................Square Nut ......................................................................................... 1 
91 ............ 990652....................Lock Knob .......................................................................................... 1 
92 ............ NW080000 ..............Wing Nut ..........................................................M8 ............................. 1 
93 ............ 990653....................Blade Adjusting Screw ........................................................................ 1 
95 ............ TS-1490071 ............Hex Cap Screw* ...............................................M8x40........................ 4 
96 ............ TS-1550061 ............Flat Washer* ....................................................M8 ............................. 4 
97 ............ 150097....................Washer .............................................................................................. 2 
98 ............ 994181....................Steel Ball............................................................................................ 1 
99 ............ 150099....................Spring ................................................................................................ 1 
100 .......... TS-1525011 ............Socket Set Screw .............................................M10x10 ...................... 1 
101 .......... 150101....................Lower Wheel Blade Guard .................................................................. 1 
102 .......... WE050000 ..............Gear Washer ....................................................M5 ............................. 2 
103 .......... 998654....................Strain Relief ....................................................................................... 2 
104 .......... 100018....................Indicator ............................................................................................. 1 
105 .......... WI080000................Gear Washer ....................................................M8 ............................. 2 
................ JWBS14-HK ............Hardware Kit (not shown) .................................................................... 1 
 
 
* .............. included in hardware kit 
 

 

 
 

 



 25

Body Assembly (JWBS-14CS/OS Band Saw) 
 

 
 



 26

Closed Stand Assembly (JWBS-14CS Band Saw) 

Index No. Part No. Description Size Qty 
1 .............. 150501W ................Stand ................................................................................................. 1 
2 .............. 150502W ................Door .................................................................................................. 1 
3 .............. 150503....................Door Latch Assembly .......................................................................... 1 
4 .............. WBS14CS-04 ..........Washer .............................................................................................. 2 
5 .............. WBS14CS-05 ..........Pan Head Screw...............................................M4x5 ......................... 2 
6 .............. PG-M02 ..................JET Plaque ........................................................................................ 1 
7 .............. TS-1533031 ............Flat Head Screw ...............................................M5x10........................ 2 
8 .............. 150508W ................Plate .................................................................................................. 1 
9 .............. 998621....................Strain Relief ....................................................................................... 1 
10 ............ TS-1533042 ............Phillips Pan Head Machine Screw* ....................M5x12........................ 2 
11 ............ 150511W ................Motor Plate......................................................................................... 1 
12 ............ 150512W ................Motor ...............................................................1HP, 1Ph, 115/230V ... 1 
13 ............ 600013....................Motor Pulley ....................................................................................... 1 
14 ............ VB-A50 ...................V-BELT .............................................................................................. 1 
15 ............ TS-1523011 ............Socket Set Screw .............................................M6x6 ......................... 1 
16 ............ 100254....................Pulley Box .......................................................................................... 1 
17 ............ 990624....................Knob*................................................................................................. 2 
20 ............ TS-1490041 ............Hex Cap Screw ................................................M8x25........................ 4 
21 ............ 991516....................Square Neck Bolt..............................................M8x16........................ 4 
22 ............ TS-1550051 ............Flat Washer* ....................................................M8 ......................16(4)* 
23 ............ TS-155108 ..............Lock Washer* ...................................................M8 ......................12(4)* 
24 ............ TS-1540061 ............Hex Nut* ..........................................................M8 ......................12(4)* 
26 ............ 995003A .................Motor Cord ......................................................................................... 1 
27 ............ 150527....................Pad.................................................................................................... 2 
................ WBS14CS-HK .........Hardware Kit (Not Shown) ................................................................... 1 
 
 
* .............. included in hardware kit 
 

 



 27

Closed Stand Assembly (JWBS14-CS Band Saw) 
 

 
 



 30

Electrical Connections – 115 volt (JWBS-14CS/OS Band Saw) 

 
 

 

 



 31

Electrical Connections – 230 volt (JWBS-14CS/OS Band Saw) 
 

 
 

 

 

 

 

 

 

 

 

 

 


	JWBS-14OS, JWBS-14CS Band Saw
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Unpacking – JWBS-14OS
	Unpacking – JWBS-14CS
	Assembly of JWBS-14OS
	Assembly of JWBS-14CS
	Grounding Instructions
	Adjustments
	Tilting the Table
	Adjusting 90° Table Stop 
	Changing Blades
	Adjusting Blade Tension
	Adjusting Blade Tracking
	Adjusting Upper Blade Guide Assembly
	Adjusting Blade Guide and Blade Support Bearing 

	Troubleshooting
	Optional Accessories
	Replacement Parts 
	Body Assembly
	Closed Stand Assembly (JWBS14-CS Band Saw) 
	Open Stand Assembly (JWBS-14OS Band Saw) 
	Electrical Connections – 115 volt
	Electrical Connections – 230 volt



